Public Disclosure Authorized

Public Disclosure Authorized

SFG3779 V1 REV

PEOPLE’S COMMITTEE OF HAI DUONG PROVINCE
PEOPLE’S COMMITTEE OF HAI DUONG CITY

DYNAMIC CITIES INTEGRATED
DEVELOPMENT PROJECT
SUBPROJECT OF HAI DUONG CITY,
HAI DUONG PROVINCE

Final Report

ENVIRONMENTAL
AND SOCIAL IMPACT ASSESSMENT

Hai Duong, March 2018



PEOPLE’S COMMITTEE OF HAI DUONG PROVINCE
PEOPLE’S COMMITTEE OF HAI DUONG CITY

ENVIRONMENTAL AND SOCIAL IMPACT
ASSESSMENT

Final Report

DYNAMIC CITIES INTEGRATED DEVELOPMENT
PROJECT

HAI DUONG CITY SUB-PROJECT

HAI DUONG PROVINCE
PROJECT OWNER CONSULTANT
PEOPLE COMMITTEE OF INTERNATIONAL ENGINEERING
HAI DUONG CITY CONSULTANT JOINT STOCK COMPANY
(INTEC)

Hai Duong, March 2018
[...]
a submerged pumping station which will be constructed on a catchment area of 71.22ha.
The submerged pumping station will have a capacity of Q= 2.7 m®/s, construction area of
30m? without station house, using 5 submerged pumps (4 operate, 1 backup), Q=2,500m?h
for each pump, H =10m, pumping water via the cross culvert of the existing NH5 and
connecting to the existing drainage system of Nghe Lake;

+ Section 2: From Dien Bien Phu —NHS5 intersection to NH5-Thanh Nien intersection,
L=1.2km, collecting water from the two points to drain to Binh Lau pumping station which
will be constructed on an catchment area of 71.22ha. The pumping station will have a
capacity Q= 1.28 m®/s. Pumping construction area is 30m?, using 4 submerged pumps (3
operate, 1 backup), Q=2,500m?/h for each pump, H =10m, pumping water via the cross
culvert of the existing NH5 and connecting to the existing drainage system to Binh Han
pumping station.

Céi a0
HOH Nghé F=2 4ha

Railway

33



(3) Lining T1 canal embankment (from the intersection with NH5 to Sat river) and Lo
Cuong pumping station

% Lining T1 canal embankment

Hai Duong city has a low-lying terrain surrouned by the dykes of Sat and Thai Binh rivers
so the gravity drainage capacity is not effective in heavy rains when the river level rises
highly. Therefore, the city’s drainage system would use forced pumps. T1 canal is one of
the main city’s drainage systems. However, the Lo Cuong A drainage pumping station
with an existing capacity of 1,000m®/h is not able to drain for a large catchment area F =
473.56ha, affecting the drainage of the city. Thus, the project will dredge and line
embankment for T1 canal with the following specification:

+ Dredging to the depth -1.

+ Lining the embankment for T1 canal on both banks, with a total length of 3.16 km.
Slope 1:1, lining by precast concrete slabs grade 250, 500x500. The foundation will be
cement mortar 75, 2 cm thick and the crushed stone 1x2, 10cm thick, the bottom layer will
be non-woven geotextile layer and the embanked soil compacted with K=0.95. The
embankment top will be arranged with handrail.

+ Construct the management road of 3m wide along 2 banks.

+ Construct the lighting system along the road.

Expand cross section of T1 canal for the water to flow into the suction chamber of the
pumping station which will have a containing volume of 1,170 m?. One secondary channel
with B=3m will be arranged in front of the pumping station to drain water for T1 canal in
case of no rain when the river level is now and T1 canal cannot drain it selft. On the
channel, there should be 3 penstocks 3x3m for the management of the pumping station
operation. The typical cross section design of Lining T1 cannal embankment is illustrated
in Figure 1.4.

TYPICAL CROSS SECTION OF T1 CANAL EMBANKMENT

X

|
i - e

BUCNG HEN HiU

Figure 1.4: Typical Cross Section of T1 Canal Embankment

Lo Cuong pumping station (on the right bank of T1 canal at the section intersecting
with Sat river):

34



Construction of a pumping station with capacity Q=11m?/s on an area of 230 m?, using 5
pumps (4 operating, 1 backup), with a pumping capacity of each pump of 9,900 m%/h. The
typical layout of Lo Cuong pumping station showed in Figure 1.4.

Figure 1.5: Typical Layout of Lo Cuong pumping station
(4) Lining the embankment on two banks of Bach Dang river:

Lining the embankment on two banks of Bach Dang river (from Tam Giang bridge to the
dock):

+ To line the embankment on Bach Dang river banks, total length L = 2.8 km. Sloping
embankment will be 1:1, lined with precast reinforced concrete slabs grade 250 with
500x500 size. The foundation will be cement mortar grade 75, thickness 2 cm and the
compacted crushed stone layer 1x2 of 10cm thick, the bottom layer will be the no-woven
geotextile fabric and the compacted soil layer K=0.95. The embankment top will be
arranged with handrail.

+ To construct the management road of 3m wide along the two banks of embankment.
+ To invest in the lighting system along the road.

The typical cross section design of Bach Dang river embankment is presented in Figure
1.7.

35



TYMCAL CROSS SECTION OF RACH DANG BIVER EMSANKMENT

Figure 1.7: Typical cross section of Bach Dang river embankment

(5) To construct the wastewater collection system in the weset of the city:

To construct the separate drainage system for rainwater and wastewater: Collection
pipeline has diameter from D300-D600 with total length L=127.1 km

The collection system will be the drainage system with septic tanks. The collection system
will be connected to the septic tanks via the uPVC D110 service pipeline connected to the
uPVC D160 service pipeline which will serve about 4-5 households and connected to the
collection pipeline’s manholes. Diagram of household wastewater collection and Diagram
of wastewater collection and treatment are illustrated in figure 1.8 and 1.9, respectively.

s
A
o

Figure 1.8: Diagram of household wastewater collection
36



Wastewater from
diomastic, public wsas

| Manhole
— — — — — — — — — — — h
‘ I
¥
Wastewater fhoam Mlanhole
-:'i ﬁt‘i-\.—_: PLbl1C — . — — — — — — — — ——

—  » Sub-region sewer
— = » [ Street drainage sewer | = —
------- Wastewrater
....... Treatmeant
—_— = AW astewater main Elamnt
w
Facaiving
waterbody

Figure 1.9: Diagram of wastewater collection and treatment

- To construct 24 booster pumping stations: The pumping station is arranged to suit with
the controlled depth for culvert not over 4.0m, with capacity from Q=238 m®/day to
Q=12,000 m3/day and the forced pipeline D300-D600, L=1.53 km. The booster pumps will
be located at the center of the catchment area which is the most favorable location for
collecting water from surrounding culverts to reduce culvert depth.

- To construct the wastewater treatment plant: The wastewater treatment plant will be
located on the vacant land in Xuan Duong hamlet, Tu Minh ward. This is the favorable
location which is 200m from Sat River’s inlet. Moreover, to the downstream area of the
tentative discharge from the wastewater treatment plant, there is no water plant to exloit
water for domestic use. Thus, the expected effluent quality will meet type B in the standard
QCVN 14: 2008/BTNMT.

Table 1.2: Wastewater standard as in QCVN 14/2008/BTNMT

No. Parameter Unit YEe ©

A B
1. pH — 5-9 5-9
2. BOD:s (20 °C) mg/I 30 50
3. Total Suspended Solids (TSS) mg/I 50 100
4, Total dissolved solids mg/I 500 1000
5. Sulfide (by H-S) mg/I 1.0 4.0
6. Amonium (by N) mg/I 5 10
7. Nitrate (NO3)(by N) mg/I 30 50
8. Oil, grease mg/I 10 20
9. Total surfactants mg/I 5 10
10. Phosphate (PO4*) (by P) mg/I 6 10
11. Total Coliforms MPN/100 ml 3,000 5,000

Quiality of the influent wastewater is presented in following table:
37



Table 1.3: Quality of influent wastewater to the WWTP

No. Parameter Symbol Unit Value
1 | Design capacity Q m*/day 12,000
2 | Estimated population N people 67,515
3 | qcn: Water supply norm Qcn I/person/day 165
4 | gtn: wastewater norm gtn=80%qcn I/person/day 132
5 | Selected wastewater norm Qtn I/person/day 130
6 BODS5 content La=a*1000/qtn mg/I 269
a: BOD content of each person
discharging per day (BODs of

! wastewater deposited at A gfperson/day 3%
household’s septic tank)

—n% *

8 | Total suspended solids (TSS) Tss=a 510220’ qn mg/l 250
60% on the wastewater coefficient

9 | passing through the septic tank,
then TSS reducing 50-70%

10 | & Total suspended solids A Inerson/da 65
discharged by each person per day gp y

11 | Total input nitrogen TN=a*15(())20/qtn*7 mg/| 46
Nitrogen content can reduce 20-

12 | 25% after passing through the % 75%
septic tank
a: Content of nitrogen in aminium

13 | (N-NH4) generated by each person A I/person/day 8.0
per day

—n* *

14 | Total input phosphate TP=a 18)20/qtn 6 mg/| 15.2
Phosphate content can reduce 40%

15 | after passing through the septic % 60%

tank
16 | & Phosphate content (P2Os) A person/day 33
generated by each person per day

17 Calculated temperature of T oc 16.0
wastewater

18 | Input Coliforms Total coliforms MPN/100ml 10,000,000

Distance from the tentative location for the WWTP to the residential areas and residential
clusters is short; the distance to the fence of Thanh Dong university is about 150m.
Considering the local socio-economic condition, required quality of the treated wastewater
(type B), location of the WWTP and the low management cost, Food Chain Reactor (FCR)
technology is the most suitable option for treatment technology.

The main items in the FCR technology are: (1) Pretreatment, (2) Equilizer, (3) FCR reactor
tank, (4) Coagulation tank, (5) Sedimentation tank, (6) Disinfection tank, (7) Sludge tank,

(8) Sludge press, (9) Chemical house, (10) Control chamber.

Description of technology line

38




All collected wastewater goes through pre-treatment process where garbage, grit, sand, oil
and greace are collected in the container tank and brought to treatment. Then the
wastewater will run to the equalizer tank for flow rate regulating. In this step, the
wastewater will be mixed to stabilize pollutant content before biological treatment. From
the equalizer tank, wastewater will be pumped to the FCR chain.

The FCR technology uses aerobic treatment in different micro-biological environments in
the chain steps. Reduction of organic matters and conversion of ammonia (mainly nitrate)
at different process of the aeration. The agent for reducing organic matter, nitrifier and
suspended high-level species takes more advantage than the biological membrance in the
system. Fine bubble is supplied for the carrier and mixer to keep the free solid in the
suspension.

Wastewater after the FCR treatment will run into the foculation tank where Alx(SOa)s
solution will be added to precipitate phosphorous compounds.

From the foculation tank, the wastewater will directly run to the secondary tank. Under the
gravity, solids will settle on the tank bottom. The remaining clear tank will run to the
nitrification tank. Chemical agent to be used is NaOCI. After a period of retention in the
tank, most of bacteria will be killed, the wastewater then meet the quality standard in
Column B, QCVN 14:2008/BTNMT. The treated wastewater will then flow to the
container tank for reusing in the plant.

Sludge deposited from the sedimentation tank will be pumped to the sludge tank where the
air will be continuously fed to avoid anaerobic condition. Then the sludge will run directly
to the press, polymer solution will be added for sludge dewatering. Pressed sludge will
meet 20% of solid concentration and will be transferred to tanks. The water filtered from
the sludge pressing will be reused in the plant.

COLLECTED WASTEWATER

}

PRE-TREATMENT }

|

EQUILIZATION TANK

|

FCR REACTOR TANK

| dd FeCl3 = FLOCCULATION TANK
SEDIMENTATION TANK L__.| SLUDGE
CONTAINER
L
)
. ; ,
| ] SLUDGE PRESS &
dd NaOCl » NITRIFICATION TANK WATER SEPARATOR < ‘[ dd Polyme
)
)
| v
. - CONTAINER
TREATED WASTEWATER
:
v
BURIAL SITE

Figure 1.10: Wastewater treatment techonology using oxidation ditch method
39



R/
L X4

Component 2: Technical Assistance and Investment Implementation

Proposals in the project include

(1) Technical assistance proposal :

Supporting the preparation and review of the province and city’s plan and strategy
with solutions for responding to climate change, green development and for
sustainable development.

Supporting the preparation of the plans for public transport and non-motorized
development.

(2) Investment implementation:

Consulting for the project preparation: Consulting for the formulation of project
proposal, investment policy proposal, project document, topological and geological
survey, safeguard instruments.

Consulting for surveying and detailed design for both phases.

Consulting for appraisal of design, preparation of bidding document and evaluation
of bids.

Consulting for construction monitoring, project evaluation.

Consulting for independent environmental monitoring, resettlement.

Independent auditing.

Project implementation support.

(3) PMU cost and other expenses for appraisal fee, insurance, clerance of UXO.

1.2.3.

Auxiliary facilities

Auxiliary facilities of the project include the access routes for transportation of the material
to the project’s construction sites, worker’s camp, water and electricity supply sources. The
existing roads and street will be used for access and transportation of construction
materials to and from the construction sites. No new access roads will be constructed under
the project.

1.2.3.1. Access road to the project’s construction sites

@
L X4

1)

2)

3)

Component 1: Improvement of Urban Infrastructure

Complete technical infrastructure on Nguyen Luong Bang and Thanh Binh roads
For Nguyen Luong Bang road: access roads to the construction site will include NH
5, Ngo Quyen street and the old Nguyen Luong Bang road section.

For Thanh Binh road: access roads to the construction site will include NH5, road
3/10, Nguyen Van Linh, Truong Chinh, Ngo Quyen.

Improve rainwater drainage system in the north of the railway

For the work item of Nghe lake: access roads to the construction site will include
NH 5, Phan Dinh Phung, Trieu Quang Phuc, Ngo Thi Nham and the Dyke road.
Embankment of T1 canal and construction of new Lo Cuong pumping station:
access roads to the construction site will include NH5 and Vu Manh Hung. (In
addition, the construction site can be accessible by 2 other routes like NH5- Road
3/10- Truong Chinh or NH5 — Thuong Dat — VVu Cong Dan)

40



4) Embankment of Bach Dang river: access roads to the construction site will include
NH5, Thanh Nien and two roads on the two banks of Tam Giam river, Cau Com

and Chuong Duong.
5) Construction of wastewater collection and treatment system: access roads to the
construction site will include NH5 and Thuong Dat road.

41



. l { \-‘hl- w.ﬁ

ey 1™
\.;y'[,zng_' DMME U

Google Earth

e alt 10.50 k

Figure 1.11: Main access routes to the project’s construction sites

42



1.2.3.2. Tentative Locations of Worker’s camp

About 230 workers will be mobilized for different construction activities at different
construction sites of the project. Worker camps will be set up for construction workers,
construction contractors, supervisory managers and engineers. Warehouses will be used to
store materials and construction equipment. Table 1.4 presents some tentative locations for
the worker’s camps.

Table 1.4: Tentative locations of worker camps

Work items Location Number of Scope of camp
workers
Nguyen Luong Bang road | The vacant land at the end 50 Two camps,
and Thanh Binh road point of Thanh Binh road 50m?/camp
Rehabilitation of drainage .
system in the north of the The vacant land by the side 40 One camp, 50m?
. of Nghe lake
railway
T1 canal embankment and | The vacant land at the end
new Lo Cuong pumping point of T1 canal or the area 50 One camp, 60m?
station of Lo Cuong pumping station
The vacant land at the end of
Embankments on two . . 2
. Bach Dang river, adjacent to 40 One camp, 50m
banks of Bach Dang river
the dock

Constryctlon of wastewater The vacant land in the area
collection and treatment . 2

: for construction of the 50 One camp, 70m
system in the west of the
city treatment plant.

1.2.3.3. Water and power sources for construction activities

Power source: The contractor will work with the town’s electricity authority to arrange for
connection to the town’s electricity existing network to supply power for the construction
activities and workers’s use. Mobile generators will also be prepared to be used as needed.

Oil and gasoline to operate construction machinery at construction sites will be provided by
local petroleum companies. With the available distribution network, the supply of fuel for the
subproject is relatively convenient.

Water for construction and daily use will be taken from local clean water source. Water
before use should be checked and tested in accordance with current standards. The constractor
will work with relevant authority for water supply connection. In addition, drinking water can